
AN INVESTIGATION INTO THE TECHNICAL 

FEASIBILITY OF USING VEGETATED SUBMERGED 

BED CONSTRUCTED WETLANDS FOR THE 

TREATMENT OF LANDFILL LEACHATE 

By 

Jonathan Simon Olufsen 

Submitted in fulfillment of the academic requirements for the degree of 

MASTER OF SCIENCE IN ENGINEERING 

Durban 

2003 

In the 

School of Civil Engineering, Surveying and Construction 

Civil Engineering Programme 

University of Natal 

2003 



4J68S & 

HL 04/0JSS1 
ii 

ABSTRACT 

Landfill leachate treatment in South Africa is still in its early stages; research has been 

conducted but primarily at pilot scale level. Current legislation in South Africa does not 

prohibit the discharge of landfill leachate into the sewer line, despite the high risk of 
[...]
of VSB CW. vegetated with Phragmites before being discharged into the River Ouse (Plate 

4.11). The CW are lined with a synthetic liner. The inlet structure comprises a channel 

laid across the bed width with a central feeder. The outlet structure is a perforated pipe 

situated on the outlet end along the bottom of the bed. Water level controls are provided 

as well as a rodding hole in the outlet pipe for maintenance and cleaning. The typical 

treatment results from the CW and ozonation plant are presented in Table 4.6. 

Plate 4.11: Buckden South constructed wetlands and ozonation plant. 

Table 4.6: Typical influent and effluent values for the Buckden South CW and 

Ozonation plant. courtesy EnvirosAspinwall (UK). 

Parameter Influent. average VSB1 Ozone plant 

pH 

SS (mg/I) 

COD (mg/I) 

SBR1 and SBR2 effluent effluent 

8.2 

20 

412 

7.9 

9 

390 

7.9 

54 

395 

VSB2 

effluent 

7.5 

4 

350 



BODs (mgtl) S 4 11 

NH4-N (mgtl) 0.8 0.7 0.8 

Chloride (mgtl) 1710 17S0 1740 

N03-N (mgtl) 403 394 388 

N02-N (mgtl) 0.09 O.S <0.1 

Mecoprop (Ilgtl) 200 <O.OS 

Isoproturon (Ilgtl) 300 3.0 

4.1.6 Monument Hill Landfill Site and full scale VSB constructed wetland 

(Robinson et ai, 1998 and Robinson and Harris, 2001) 

100 

S 

1.0 

1740 

382 

0.4 

<O.OS 

1.9 

The Monument Hill Landfill Site is situated in a remote valley, east of Oevizes in Wiltshire, 

Southern England. Part of the site is a wildlife reserve. It received domestic waste during 

the 1960s and 1970s and is unlined with a culverted stream beneath it, which has failed 

under the 10 to 1S m overburden of waste. The failure of the culverted stream resulted in 

the pollution of the Stert Watercourse, primarily from iron and suspended solids but also 

from ammoniacal nitrogen, typically 30 mg/l, and low concentrations of mecoprop, up to 19 

Ilg/l. Due to the locality of the site, with no power supply and no avaliable sewer line for 

leachate disposal, a low cost, low maintenance treatment system was required. As part of 

the remedial works, in 1985, a new culvert was pipe jacked to direct the stream around the 

landfill. However, the old culvert remained and continued to pollute the stream. Further site 

investigation works in 1992 aimed at determining the leachate and stream flow rates and 

qualities, comparing them with seasonal and daily weather variations. The treatment 

option selected was an 1800 m2 synthetically lined, gravel filled VSB, 600 mm deep and 

planted with pot-grown Phragmites australis. The VSB system was commissioned in July 

1996. It consists of an initial iron settlement tank (Plate 4.12) to maintain the low 

maintenance requirements of the reed bed and aid in the prevention of the clogging of the 

bed with iron, as it was found that 14 percent of the iron in the leachate had already 

precipitated out of solution before it had left the old culvert. The inlet distribution channel 

which lead from the iron settlement tank was a channel laid across the width of the bed, 

which could easily be cleaned and maintained, the outlet system was similar to that used 

in the Buckden South CW presented earlier, with a water level control device. The typical 

operating concentrations and treatment performance of the VSB are presented in 

Table 4.7. 



101 

Iron settlement 
tank 

Plate 4.12: Monument Hill V5B constructed wetland and iron settling tank. 

Table 4.7: Typical operating concentrations and treatment performance for the Monument 

Hill V5B, from Robinson et al (1998). 

Parameter Old culvert After Iron settling tank V5B effluent 

pH 6.8 6.9 7.4 

BOD5 (mgtl) <2 <2 <2 

NH4-N (mgtl) 19.4 19.4 11.8 

Fe (mg/l) 16.9 12.2 <0.6 

55 (mg/l 42 42 . 3 

Chloride (mg/l) 78 77 76 

Mecoprop (l1g/l) 9.4 10.5 2.68 

The above results show 28% removal of iron by the settling tank, and a further 95% 

removal occurring in the V5B. 



4.1.7 Sundon Landfill Site and full scale landfill leachate treatment phmt 

(Robinson and Harris, 2001) 

102 

Sundon Landfill, in the United Kingdom, located east of Toddington Service station in 

Bedfordshire has received a mixture of wastes during its operational life; leachate 

generated by the landfill has accumulated within it and at the toe of the landfill where it has 

been diluted by rainfall. An extensive restoration program has led to the design and 

construction of a twin covered SBR treatment system, followed by 4000 m2 of constructed 

wetlands (Plate 4.13). The nitrification SBR system, commissioned early 1997, has a 

design flow of up to 300 m3/d. Aeration is achieved using venturi aerators. The strongly 

methanogenic leachate (Table 4.8) is pumped from bore holes, drilled to the base of the 

waste body, to a balancing lagoon where it is dosed into the twin-SBR system at rates of 

up to 250 m3/d, the effluent (Table 4.8) of which is discharged for polishing through the 

constructed wetlands. The diluted leachate from the toe of the landfill is pumped directly 

to the reed beds at a rate of approximately 300 m3/d. The final effluent from the 

constructed wetlands is discharged 2km to a local sewage treatment works. 

- ~ ~ .}.;;~:~;~'/:. :,,; .... ::.~.~;{~:-~:, .i.... (..;i~.:::.:;";'i~~'"=""-~-:--:I 
Constructed 

wetlands 

.. 

Plate 4.13: Sundon Landfill leachate treatment plant, courtesy of EnvirosAspinwall (UK). 



Table 4.8: Typical influent and effluent values for the Sundon Landfill treatment 
system, courtesy of EnvirosAspinwall (UK). 

Parameter Influent Leachate SBR Effluent 

pH 8 7.5 

COD (mgtl) 572 184 

BODs (mgtl) 25 3 

NH4-N (mgtl) 413 <0.3 

N03-N (mgtl) 1.5 186 

N02-N (mgtl) <0.1 <0.1 

Suspended solids (mgtl) 130 83 

Zinc (mgtl) <0.03 <0.03 

Iron (mgtl) 3.7 <0.6 

103 

The 4000 m2 of VSB constructed wetlands, designed for polishing to high standards before 

discharge to a local sewerage works, is lined with a synthetic liner system, and filled with a 

gravel medium to a design depth of 600mm and vegetated with Phragmites, it receives up 

to 250 m3tday of effluent from the twin SBR treatment tanks and up to 300 m3tday of 

diluted leachate pumped directly from lagoons at the toe of the landfill. The influent to the 

wetlands is fed from a holding tank (Plate 4.14), into an inlet distribution system (Plate 

4.15), which comprises a channel laid across the width of the cell and a central feed point. 

The outlet arrangement allows for water level control within the wetland. Typical operating 

results from the Sundon CW are presented in Table 4.9. 

Wetland feed pipes 

Plate 4.14: Wetland influent holding tank. Plate 4.15: Inlet distribution channel. 



Table 4.9: Typical operating results from the Sundon CW system, 

courtesy of EnvirosAspinwall (UK). 

Parameter SBR effluent Diluted leachate VSB effluent 

pH 7.5 7.7 7.3 

COD (mgtl) 184 146 93 

BODs (mg/l) 3 4 <2 

NH4-N (mgtl) <0.3 2.9 <0.3 

N03-N (mg/l) 186 25 31.3 

NOrN (mgtl) <0.1 5.8 0.6 

Suspended solids (mgtl) 83 204 48 

Zinc (mg/l) <0.03 <0.03 <0.03 

Iron (mg/l) <0.06 1.4 <0.06 

4.1.8 Judkins Landfill Site and full scale VSB constructed wetlands 

(Robinson and Harris, 2001) 

104 

The Judkins Landfill Site is situated in a clay lined quarry. The generated leachate has, 

however, still managed to migrate into the ground water below the site. In an attempt to 

remediate the problem, the ground water is pumped out from the base of the site and 

passed through 2 in-parallel VSB constructed wetlands, with a surface area of 7800 m2 

and a design flow 1000 m3/day. The wetland was vegetated with Phragmites seedlings 

(Plate 4.16). It was lined with a synthetic liner (Plate 4.17) and filled with a gravel-bedding 

medium to a depth of 600 mm. The influent leachate was very diluted and was thus 

placed directly through the wetlands without any pre-treatment, the main design parameter 

being ammoniacal nitrogen, with a concentration of approximately 20 mg/l is removed by 

the VSB to a consent value of 5mg/l, before being discharged to a water course. 

The inlet structure is a channel, laid across the bed width, with a central feeder (Plate 

4.18). The outlet structure is a perforated pipe situated on the outlet end along the bottom 

of the bed. Water level controls are provided as well as a rodding hole (Plate 4.19) in the 

outlet pipe for maintenance and cleaning. 



Plate 4.16: Planting of Phragmites seedlings, courtesy of EnvirosAspinwall (UK). 

Plate 4.17: Earth works and placing of synthetic liner during construction, courtesy 

EnvirosAspinwall (UK). 

Plate 4.18: Inlet channel with central feed. Plate 4.19: Outlet rodding hole. 

105 



106 

4.1.9 Kranskop full scale, municipal wastewater, treatment plant 

The Kranskop, 2 unit parallel VSB constructed wetland, was initially designed according to 

the EC Constructed Wetland Design Guidelines (EC/EWPCA, 1990) to treat septic tank 

effluent (Wood, 1999). The 'cells' were described by Wood (1999) as each having a 

length of 40 m and width of 55 m, filled with a fine gravel to a depth of about 600 mm and 

planted with Frogmouths Spp.. During the site visit it was found that the local authority 

had little knowledge of the constructed wetlands, believing them to be "soak away pits". 

The site visit pointed out that the two cells actually received two different types of waste 

streams. One cell received a secondary settled effluent from a primary sewerage aeration 

tank (Plate 4.20) and the other received a mixed sewerage-runoff influent from a bus 

station. The cell that received influent from the aeration tank was 1.5 m wide with an 

Plate 4.20: Kranskop, primary sewerage aeration tank. 

indeterminable length, as it 

disappeared into the 

surrounding vegetation. Its bed 

gradients were found to be too 

large, favouring overland flow. It 

was vegetated with mixed 

weeds and there were no visible 

inlet and outlet structures. The 

other cell was (Plate 4.21) about 

3 m wide also with an 

indeterminable length. The inlet 

structure (Plate 4.22) was a pit 

where the influent was allowed to pond and soak downstream, giving rise to unpleasant 

odours and mosquitoes. There was no visible outlet structure. During the site visit the 

vegetation, which was referred to as "Bugweed", was being cut back in order to "dry the 

solids". The effluent from both cells, which was not monitored, was believed to flow into a 

nearby stream, located at the bottom of the valley. 

The system was found to be totally uncontrolled. However, there were no visual 

detrimental effects on the surrounding environment, possibly due to the low magnitude of 

the overall wastewater flows, which allowed for natural purification processes to occur. 



Plate 4.21: Cell receiving influent from 
nearby bus station. 

Plate 4.22: Inlet structure. 

4.1.10 Bethlehem full scale, municipal wastewater, treatment plant 

107 

The Bethlehem municipal wastewater treatment plant is located in Bethlehem, a small 

rural town in the Northern Free State. It consists of an array of treatment processes 

designed to accommodate flows of up to 4500 m3/day, including a degritting chamber, a 

balancing lagoon, sedimentation tanks, 600 m3 and 2000 m3 SBR systems, a biological 

trickling filter, chlorination channels and 18200 m2 of constructed wetlands. The plant was 

being upgraded during the visit, to include an activated sludge system. The VSB system 

(Figure 4.6) consists of five existing maturation ponds converted into CW, designed to 

polish the effluent from the primary treatment processes before final chlorination and 

discharge to a nearby stream. The cells have an average design depth of 650 mm with an 

inlet depth of 400 mm and an outlet depth of 900 mm and are planted with Phragmites and 

Frogmouths Spp .. They were filled with a rock medium, from a decommissioned biological 

filter, and railway ash, the latter with the intention to reduce phosphate levels in the 

effluent. Flows from the primary treatment processes are combined before discharge into 

the CWo Each cell's flow is regulated by a manual T-section valve feeding off the main 

peripheral influent pipeline that is connected to each inlet. There were no flow meters 

measuring the actual flow into each bed and the hydraulic loading to individual beds was 

found to be erratic, from a few hundred cubic metres to 2000 m3/d through bed 5 alone 

(Wood, 1999). The influent flow to each bed was distributed across the bed width through 

a perforated pipe, which was buried within the gravel. The effluent was collected by a 

similar perforated pipe situated at the bottom of the bed and connected to an outlet sump 

capable of controlling the ievel within the bed (Plate 4.23). Dye tracer tests conducted by 



_.' x .. -I: "--::'--·-·.*--::-cc.· ~! . -- - .::-::c:~ :. =-=-cc~!. .. _ __-> 

i S T -T - r ruT -(--;- x 

'1 I, NEW REED BED C • 9-
• 

~i 5500m 2 

~I 
1/1 

~1 

I I 
I 

x 

NEW EMERGENCY 
STORAGE OM! 

NEW REED BED Al 
2400m 1 

-. 

j DODD 

l( 

~ ! -, 
• 

0UT!.Er .. _ 

NEW REED BED A2 
2400m ~ 

INLET t 

Figure 4.6: Schematic layout of Bethlehem constructed wetland system, from Wood (1999). 

.r -

~ 

New reed bed B 
5500m ~ 

~ 

NEW REED BED A3 
2400m 2 

• 
INLET 

4-
L 

108 

----- ---~-~------ -o f 
-"0J I 

I , 

i I 

~ I ,! j 

I / 
, / 

If 
! , 

I : 

II 
I; 
i / 
ix 
I' 



;. 

Plate 4.23: Typical outlet sump. 

109 

Wood (1999) showed the tendency for 

short circuiting between the inlet and 

outlet, with the predominant flow path 

being between the inlet and outlet sump 

as the collection point was restricted to 

one corner of each bed. Wood (1999) 

recommended that encroaching 

vegetation in the inlet zone should be 

cleared away on a regular basis, in order 

to avoid the clogging of inlet nozzles with 

rhizomes. However, during the site visit it 

was noted that both the inlet and outlet zones where covered by overgrown vegetation 

(Plate 4.24 and 4.25). Cells one to three had very dense stands of vegetation (Plate 4.26), 

with very few 'dead' areas, which where largely present in cells five and four (Plate 4.27). 

The performance of each cell was not monitored and only the final water quality after 

chlorination was avaliable, typical values of the influent and final effluent from September 

1992 to July1994 are presented in Table 4.10 below. 

Table 4.10: Performance of Bethlehem Constructed Wetlands, courtesy of 

Laubscher Human and Lombard consulting engineers. 

Parameter I nfluent concentration Effluent concentration 

TSS (mgtl) 16 6 

COD (mgtl) 50 30 

NH4-N (mgtl) 3.5 2.1 

N03-N (mgtl) 7.5 4.9 

pH 7.5 7.6 

Phosphates (mgtl) 2.0 1.9 

Chlorides (mgtl) 78 87 

Most of the influent concentrations were already below the discharge standards, except for 

ammoniacal nitrogen and phosphates that required slight 'polishing'. Initially the 

phosphate removal was high. However, the removal capacity was quickly reached within 

the first year of operation, as expected (Wood, 1999), leading to poor removal efficiencies 

as expressed in Table 4.10. The limited COD removal was attributed to the residual non-



110 

readily biodegradable organics remaining after the primary treatment processes, while 

limited ammoniacal nitrogen removal was related to the oxygenation capacity of the 

system and low influent concentrations. The poor nitrate nitrogen removal efficiency was 

due to the availability of a useable carbon source for denitrification, tests on the 

microbiological quality of the effluent showed up to 99 percent reduction in E. coli and 99.9 

percent removal of Total Coliforms (Wood, 1999). 

Inlet zone 

Plate 4.24: Overgrown inlet zone. 

Plate 4.26: Dense vegetation stands 
in cells 1 to 3. 

Outlet zone 

Plate 4.25: Overgrown outlet zone. 

Plate 4.27: Dead areas in cells 4 and 5. 

4.1.11 Kwazamokuhle full scale, municipal wastewater, treatment plant 

The Kwazamokuhle sewerage treatment plant (Plate 4.28) is situated in Hendrina, 